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VlI.Screw and Nut list
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. I Total -
NO | picture Specification quantity Position
1 f screw(M4x12) 68 set
2 '&W screw (M4x10) 21 set
3 *@i“ screw (M3x5) 26 set
Knock down machine Step 7
4 screw(M8x88) d ettt
Semi-assemble machine Step 4
5 % screw (M5x20) 8 set
6 \% screw (M5x20) 8 set
7 @ screw (MB) 4 set
: Knock down machine Step 7
8 ~ |screw(M8x16) 4
y Semt assemble machine Step 4
9 g? screw (M6x55) ; set
14 Knock down machine Step 3.5.6
10 | | screw (M6x48) s s
i 12 Seml assemble machine Step 2
20  |Knock down machine Step 5.6
11 screw (M6x26) -
% 14 |Semi-assemble machine Step 2.3
12 v screw (M6x186) 16 set
13 v screw (M5x15) 4 Knock down machine Step 2
14 v screw (M4x15) 4 set
15 v screw (M4x12) 58 set
16 v screw (M4x8) 8 set
17 | & |screw (M3x12) 2 set
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NO Specification quantity Position
i8 screw (M3x10) 1 set
16  |Knock down machine Step 4.7
19 nut(M8)
12 |Semi- assemble machine Siep 1.4
38  |Knock down machine Step 3.5.6.11
20 nut (M6) R
20 |Semi-assemble machine Step 2.3.8
21 nut (M5) 4 Knock down machine Step 2
22 nut {M4) 20 set
E R
23 (" |nut(Me) 4 set
. /;'
24 6 nut (M5) 8 set
25 ;f_ - nut (M4) 44 set
26 ' |nut (M3) 7 set
£\ Knock down machine Step 7
27 - Isleeve (¢ 15x43) 4 e i e
Semi-assemble machine Step 4
T Knock down machine Step 9
28 " screw (M5x38) 4 [ g :
v Semi-assemble machine Step 6
Knock down machine Step 9
29 7 |washer(M4x12) 4 _ —
v Semi-assemble machine Step 6
24  {Knock down machine Step 6.7
30 | . 7 % |washer (M6.5x13.5) ! L
N s 12  |Semi-assemble machine Step 3.4
N ”4‘::; screw will 2 Washers Semi-assemble machine Step 4
32 W screw (M4x10) 48  |Knock down machine Step 1
s 8 Knock down machine Step 3.4
33 | S lscrew (M8x70) : ot d
Ly 4 Semi-assemble machine Step 1
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VII.Expended view
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tem Name Part Number Quantity
1 |Basket acrylic board (RoHS) 1121-13800801 T [21- (3805 C I
2 |Basket board 2246-13800501 1 |5bl- 50-102D
3 |Main wooden board 1134-13801701 1 |Bpl-00- 14O
4  |l/O control board B3 (RoHS) 2213-13800101 1 [T IR .5 10|
5  |Running display board (RoHS) 2212-13800201 1 |Bpl-00-102
6 3 Digitals display board (RoHS) 2212-13800401 2 56] -00 - i 03
7 |2 Digitals display board (RoHS) 2212-13800301 1 S56l- 00~ )Cf*l’
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item Name Part Number Quantity
1 Frame for main wooden board fix use 1132-13800601 1
2 Basket upper back cover (AVR type) 1134-13801801 1
3 Basket lower back cover 1134-13802401 1
4 Light back cover 1134-13801401 1
5 Light TS5 14W 0963-18000011 1
6 Light reflection board 1134-13801501 1
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Item Name Part Number Quantity

1 Wooden board for basket unit fix use 1134-13801101 1 Sb 00 + l q(_)

2  |Bearing (RoHS) 1151-13800301 10 | 560 -00- | =

3 [Bearing (600227) 1243-13800101 10 |5561-60- | 24

4  |Ball holder sensor 1.1 (RoHS) 2213-13800301 1 561 -00 - | \g

5  |Sliding railway for sensor 1134-13802901 1 56 - oo 12|

6 |Bearing D type 1151-13800101 1 |56l ~po-l2Z

7 Sliding railway for basket 1134-13801601 2 5(; 1 =02+ (22

8  |Bearing cover 1132-13802601 2 6l oo <124

9 |Basket motor holder 1132-13801101 T |B4k) == 25
10 |Basket holder 1134-13810101 1 |Gel 00" 126

11 |Basket left halder 1132-13802701 1 |SbY ©O- 127

12 |Basket right holder 113213802701 1 |Bel Co- 141

13 |Connecting rod for basket unit 1134-13801001 1 Eel 00+ 128

14 |Gear motor (KGB-215-6130B1) 0912-00001061 2 | Bp ! 00~ (s
15 |Basket position bard 1134-13803001 i | Bpl OO -\29
56100 -109

OPT0 Sensor HAMMeSS



ltem Name Part Number Quantity
1 |Basket net set 1134-13800741 1
2 3M reflection sticker 1032-13800941 1
3 Basket sensor (WO-RNPW2) (RoHS) 0955-13800001 2
4 Basket sensor holder 1134-13810091 1
5 Basket sensor railway 1134-13801201 1
6 Bearing (6002Z2) 1243-13800101 2
7 Bearing (RoHS) 1151-13800301 2
8 Basket track holder 1134-13810081 1

Conly on &7 Ts

Stleet osKker BV
BAW Nev YolDe

SONSOT Wife T

SenlSur Wiie exXT Xl
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Belol/
s 1- 5o~ 105
Bbl- 00 130
5pl -0~ 131
56l -00- 135
5b\-00 " tgj
56100 |
561-00- 123

ST-DALL
561-50- 1o
5@ |-40- 005
s - 10006



(15 The Part#S
"%ifww

ltem Name

Part Number

Main box base

1134-13800301

Link PCB (RoHS)

2215-13800201

Play button

2243-13800101

Single main PCB (RoHS)

2211-13800101

2243-13800201

Bill machine (AE2400)

Main case acrylic board (RoHS)

~ 1121-13800701

Main case

1112-13800101

1
2
3
4
5 Play button
6
7
8
9

Wheel A002 without brake (RoHS)

1155-00010111

10 3 in 1 Name

1134-19310125

11 Speaker box

2246-13800401

12 |Speaker (PL-T70130R) (RoHS)

1294-00000202

13 |Speaker (10" RoHS)

0931-10000015

14 |Fuse (R3-11 20mm)

0974-00001001

15 |3P power with light (RS-003D)

0944-00000141

16 |Push on (Red) (PB-003A)

0944-00000091

17 |PIN counter {7 number)

0922-00001081

18 Counter Power Block

1134-13800101

19  |Hole type cover

1121-13800201

20  |Wave filter {(YGD3T5)

0924-00000101

21 Speaker cover

112113800301

22 Transformer

0923-10000031

23  [TICKET DISPENSOR DOOR (COVER)

1121-13803501

24 [TICKET DISPENSOR DOOR (WITH
HOLE)

1121-13803601

TRaNSSormel 220V / oV
Transfoemea \LoV/ 1SV
Coin Digptry B

Cable to Link Sub D

Powed, Sopply

Quantity

sl po- 192

1

56 | 00 - 107

:

1

1

1

4

1

1

1

]

1

1

2

2

1

1

1

1

1

:

-
Sbl-2o-107
Sbl-20-110
Gl l- 60137
sel -0 - (45
54| -20 2
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ltem Name Part Number Quantity

1 Wooden board — B type 2246-13800201 1

2 Board of ball stopper unit 1134-13800801 1

3  |Ball stopper board unit 1134-13800901 1

4 JEBE&Sor basket (650X46.5) 1134-13803301 1 BLl-oo-112
5  |Gear motor (KGB-215-6130 B1) 0912-00001061 1|56~ ©O 1 / =
6 Motor frisked for ball stopper unit 1132-13800901 1

7  |Ball holder bearing 1151-13800201 T CYANGIo Rl 2
8 Ball holder bearing D type 1134-13804201 1 Lol -~ ~

9  |Arm of ball stopper 1134-13802501 1 |<el-co-1t7
10 |SensorSw 1. | 2213-13800301 1 |50l-00 - [\ &
11 |Bearing LF-1040 1243-13800301 2 Kel-00- 9T
12 |Ball holder sensor holder R ackel| 1132-13803001 1 5600120



1) (The right machine.
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1032-13800205 Label (DINO) -+
103213800305 Label (STREET BASKETBALL):+--
3)

= Lcvel 1 88 scorcz |
f “Level 2 888scores
Lovel 3 888scores |\
| Level 4 Final Challenge! |

“w

»3 :  aﬁ‘lll'
1032-13800515 Play Instruction
1023-13800205 Label for 1P Play Push Button-:-

1023-13800105 Label for TEAM Play Push Button-



4)

1032-13800105 Label for Wooden Board-

5)

1032-13800805 Label of Left-Side Ball Guide---
1032-13800705 Label of Right-Side Ball Guide:--

6)




